

**ABRASION RESISTANCE TEST  
TABER TEST  
MAXURETHANE 2C**

**CONSIGNEE: DRIZORO, S.A.**

**REPORT DATE: Madrid, December 18<sup>th</sup> 2003**

**TEST REPORT REFERENCE: 1203/069**

<b>Petitioner:</b>	<b>DRIZORO, S.A.</b>
<b>Address:</b>	C/ Primavera, 50-52 – Parque Industrial Las Monjas 28850 - TORREJÓN DE ARDOZ (MADRID)
<b>Telephone/Fax number:</b>	91 6766676 and fax: 91 6757813
<b>Contact person:</b>	Mr. Eduardo Piña
<b>Job:</b>	
<b>Date:</b>	11/12/03

### PRODUCTS TO TEST

N/Ref.	S/Ref.
03/04251	MAXURETHANE 2C

The results given in this report relate only to the items tested  
This report shall not be reproduced, except in full, without prior written approval by C.I.E.S.E.M.

<b>REQUESTED TESTS</b>	
<b>STANDARD</b>	<b>TITLE</b>
ASTM D-4060	Abrasion Resistance. Taber Method

<b>DATE FOR TESTS</b>			
<b>START</b>	18/12/03	<b>END</b>	18/12/03

## TEST RESULTS

- Abrasion resistance, Taber Method Test: ASTM D-4060

	<b>03/04251</b>
Wearing index (500 cycles):	0,024
Weight loss (mg)	0,012
1000 cycles	0,025
Weight loss (mg)	0,025
Wheel: CS-10	
Applied load	500 g
Number of cycles	1.000

Notes: The standard used in this test is technically equivalent to UNE 48-250-92 standard, INTA 160286 standard and Method 6192 from Federal Test Method Standard with number 1418.

(Illegible signature)  
Signature: José Orencio Marrón  
Area Manager

(Illegible signature)  
Signature: José Marquez Aceituno

(Laboratory stamp)

(Illegible signature)  
Signature: Ramón Tomás Raz  
C.I.E.S.M. Director